e

& MACHINE SHOP LTD.

SNOWBLOWER
OPERATORS
AND

PARTS MANUAL

MANUFACTURED BY:

SMYTH WELDING & MACHINE SHOP LTD.
R.R.#2

37452 GLEN’S HILL RD.

AUBURN, ONTARIO

NOM 1EO

TEL: (519) 529-7212

FAX: (519) 529-3277



INTRODUCTION

Thank you for choosing a Smyth Welding snowblower. We are
confident this equipment will meet your requirements in terms of
quality, performance and reliability.

This manual was made to help you in the safe operation of your new
snowblower. It contains important information which will help you
operate your snowblower and help it perform to its fullest capabilities.

Please read this manual completely before operating your snowblower
and keep it for future reference.

Before starting the machine, you or any other person who will be
operating the snowblower must familiarize yourself with the safety
recommendations and the operating instructions. Please read
carefully and be sure to understand and follow all recommendations
and procedures.

If you require additional information on your snowblower, please

contact your Smyth Welding dealer.

Now take this moment to enter the serial number (on the silver sticker
on the back of the unit) and date of purchase on your snowblower on
the “important information” sheet.

When ordering parts from your dealer please refer to these numbers.
Use Smytﬁ parts for replacements.



Important Information

This manual has been prepared to provide the owner and operator with the
information required to properly operate and maintain their unit. It is important
that you, the owner or operator read this manual prior to operating or performing
any maintenance work on the unit. This manual is for all showblower models.

Date of purchase:

Serial Number:

Information needed for ordering parts.

Model
Number:

Special
Options:




Warranty Information

Smyth Welding Ltd. products are warranted for a period of twelve (12) months
from the original date of purchase, by original purchaser, to be free from defects
in material and workmanship under correct, normal agricultural use and proper
applications.

Smyth Welding Ltd.’s obligations under this warranty shall be limited to the repair
or exchange, at Smyth Welding’s option, of any Smyth Welding product or part
which proves to be defective as provided. The customer will return his unit to his
dealer where it was purchased and if the dealer agrees with the warranty must
then notify Smyth Welding to get authorization.

The equipment must be installed (when applicable), operated and maintained in
accordance with Smyth Welding’s instructions.

This warranty does not extend to goods damaged or subject to accident, abuse or
misuse after shipment from Smyth Welding, nor to goods altered or repaired by
anyone other than an authorized Smyth Welding representative, nor to bolt on
cutting edges.

Smyth Welding shall in no event be responsible for any consequential damages of
any nature whether special or general, direct or indirect.

Any warranty or claim which differs from that set out is unauthorized by Smyth
Welding Ltd. and is the warranty only of the party making it. Smyth Welding Ltd.
makes no other warranty express or implied and the original user’s sole remedy
for breach thereof is as set forth.

To obtain warranty a copy of original bill of sale is required and all claims must be
submitted within a thirty (30) day period from date of failure repair.



SAFETY

General Safety
WHEN YOU SEE THIS SYMBOL

DANGER

SAFETY FIRST !

ATTENTION!

This symbol warns you of the possibility of DANGER. Carefully read this manual
and follow the recommendations before operating your snowblower.

1. Careful operation is the best assurance against accidents. It is the
owner’s responsibility to make sure that anyone who will operate this
snowblower will read this manual before operating this equipment.

2. Familiarize yourself with all controls and always be ready to stop the
snowblower quickly in case of emergency.

3. Never let a child operate the snowblower.

4, Do not modify the snowblower. Any non-authorized modifications may

affect the efficiency and/or safety of the equipment and will
automatically void the warranty.

5. Never operate the snowblower with defective parts or if damaged in any
way. Have it repaired before operating.

6. Make sure all fasteners are in place and properly secured or tightened.

7 NEVER wear loose fitting clothing when working with the snowblower.
These could get entangled in moving parts of the equipment.

8. Prolonged exposure to noise may hamper hearing. Protect yourself by
wearing adequate hearing protection devices.

9. Hydraulic fluids under pressure can damage your skin. Do not use your

hands to locate leaks.

10. Before the beginning of the snow season inspect all areas where the
snowblower will be used and remove any object which may cause an
accident and/or damage the unit.

11. Never operate the snowblower in poor visibility or without proper
lighting conditions.



SAFETY IN OPERATION

1.

o0k

® N

10.
11.
12,
13.
14.
15.

16.
17.

18.

19.

Be sure that there are no obstructions around the equipment and that
there is no one standing near the equipment when in operation.

Do not operate an engine in a confined or non-ventilated area.

Do not perform any adjustments, cleaning, maintenance or repairs with
the engine running. The engine must be stopped and the PTO
disengaged. Preferably remove the key from the ignition.

Adjust skid shoes for proper ground clearance of the cutting edge.
Before operating make sure the PTO is properly installed and secured.
Before starting the snowblower make sure the auger and drum areas
are free of ice.

Put the PTO control in the neutral position before starting the engine.
Keep hands, feet and clothing away from the moving parts of the
snowblower. Stay away from the discharge chute.

Before performing maintenance or repairs such as unplugging the
chute, always disengage the PTO, stop the engine and relieve all
hydraulic pressures.

Do not operate in excessive inclined areas. Be careful when turning on
slopes.

Never operate your snowblower with missing guards or without
protective devices in place.

Do not operate your snowblower near buildings, windows or other
vehicles without proper and prior adjustment to the chute deflector.
Never aim the discharge chute towards people or animals. This may
cause serious injury.

Always reduce operating speed in slippery conditions.

Be careful when backing-up, make sure you have good visibility.
Always be on the look-out for objects which may enter the snowblower.
If undue vibrations are felt, disengage the PTO, stop the engine and
look for causes of vibration. Vibration is usually the indicator of a
problem.

At the end of operation, disengage the PTO, lower the snowblower, put
the transmission in neutral, apply parking brake, stop the engine and
remove the key from the ignition.

NEVER perform any work under the snowblower while it is supported
only by the tractor’s hydraulic system. It must be completely supported
by wooden blocks or other safety means.



DECALS

Safety Decals are affixed wherever special safety precautions are indicated.
Locate them on your machine and read them carefully. If a decal is damaged, lost or illegible,
install a new one.

-:‘L(ﬁ&._.c-*

ROTATING DRIVELINE HAZARD

To prevent serious injury or death from
rotating driveline:

e Keep all guards in place when operating.
e Operate only at 540 RPM.

o Keep hands, feet, and clothing away
from moving parts.
CrA Hoa

- **Q0bserve the correct PTO speed.
DO NOT exceed the correct PTO
speed. PTO speed is 540 rpm on all models
except 108HD which is 1000 rpm.

_AVOID BODILY INJURY
PREVENTION CONTRE LES ACCIDENTS

1. DBJECTS MAY BE THROWN GREAT
DISTANCES BY AUGER.
LES QBJETS PEUVENT ETRE PROJETER A
GRANDE DISTANCE DE LA VIS HELICOIVALE.

« STAY CLEAR AND WATCH DUT FOR
BYSTANOERS. KEEP ALL SHIELDS IN PLACE
GARDEZ UNE BONNE DISTANCE ENTRE VOUS
ET LES PERSONNES ENVIRONNANTES.
WENLEVEZ PAS LA TOLE PROTECTRICE

» BEFORE WORKING DN MACHINE DISENGAGE
POWER, SHUT OFF ENGINE AND MAKE SURE
AUGER HAS STOPPED ROTATING.

AVANT TOUTES REPARATIONS, ENLEVEZ LE
CONTACT, ARRETEZ LE MOTEUR ET
ASSUREZ - VOUS QUE LA VIS HELICOIVALE
NE TOURNE PLUS.

e e SnoOwhblower augers are very aggressive - NEVER leave
the tractor with the PTO engaged to unclog, or to kick
material into the auger.



Maintenance

Stop the unit, disengage the PTO drive and completely shut down the tractor
engine with the snowblower set on the ground or completely unhooked from the
tractor before doing any adjustments or service.

Installing New Chain

Before installing new chain carefully check the teeth on the sprocket. If the teeth
are worn to a hooked shape, the sprockets should be replaced to assure full
capacity performance and a satisfactory life from the new chain. Tight chain
causes an additional load which increases wear on chain joints, sprockets and
shaft bearings. Slack chain produces vibration, which may result in excessive
chain wear, noise or shock loading.

Tighten chain allowing ¥” sag in the bottom span as the chain wears.

Sprocket Inspection
Check for these common sprocket problems which lead to replacement.

Wear on the sides, which is due to misalighment.
Tooth wear (indicated by hooking).

Broken teeth.

Cracks that might lead to failure.

Wobbling of sprockets on shaft.

aRrONPE

Grease - Bearings

For the best results, the grease should be pumped into the bearings slowly until a
very slight bead of grease forms around the bearing seals on the shaft. This bead,
in addition to acting as an indication of adequate lubrication, provides extra
protection against entry of foreign material. To prevent premature failure, always
make sure the grease zerk, grease gun tip, and the grease are clean and free of
any dirt, grit, paint or foreign material.



Shear bholts

Shear bolts are built to break under shocks on the fan or on the auger. However,
under certain circumstances, this security is not adequate. Example: A sudden
high impact shock on the fan may, in some cases, break the fan shaft without
breaking the shear bolt.

If the shear bolt breaks, make sure to always replace it with a same category bolt
(grade 5 for PTO series 20-40-50-60, and grade 8 for PTO series 80). It is
necessary to always maintain this bolt very tight, in order to keep the efficiency of
the shearing mechanism.

WARNING:

The gearbox fan shafts are made with a special alloy steel. Moreover, they are
case hardened to increase capacity to shock load. These shafts cannot be broken
under normal snow loads. However, undesirable objects may enter the fan and
either bend or break the gearbox shaft. It is understood that the gearbox cannot
be built to resist every possible overloads, and consequently, gearbox fan shafts
will not be replaced under warranty. Therefore, the user of the snowblower must

be very careful.

Maximum length of PTO shaft

WARNING:

Telescopic tubes of PTO should overlap a minimum length to meet ideal
conditions for power transmission.

Following table could be used as a guide to find the maximum permissible length
of PTO:

' Descopiion of P.T.O. X ; ‘ - : R
:.' loset | Opened max

| r20-084p 9.3/ o | 5

I! 140-056P :1/2° oz | 5

'. 150-077P . iz 2 2« ,j r

| 160-086P : sy sLie |

i — ! {

! T80-066P J 38" ‘ e ‘




Installation Instructions for Better
PTO Shaft & Gearbox Operation

A proper initial installation will give you years of satisfactory service on your equipment. Please
read carefully the following instructions, which have been specially made to help you and your
satisfaction with your purchase.

WARNING: Unfortunately, the snowblower will be faced with forgotten or hidden objects under
the snow, such as, chain, tires, stones, pieces of wood, etc...in spite of our snowblower’s
strength and durability, they are not built to handle all of these conditions.

Danger: Tractor Too Large

It is dangerous to use a tractor, which is too big or too powerful. The tractor may be able to
overload the blower, even if the machine is already at maximum capacity. If the tractor is too
high, extreme angles at PTO shaft universal joints will result, and the life of these U-joints will
be shortened dramatically.

PTO Shaft Angles

PTO shafts are made to transmit power with angles at universal joints. However, these angles
should be kept to a minimum. The larger the angle, the shorter the life of the PTO shaft. Take
for example a snowblower made for a tractor capacity of 60-70HP, which would be attached to
a 60HP tractor, operating at maximum capacity (60HP continuous).

10



H.P. PT les
60 @ 540 RPM i
i0°
i5”
20:_-
25*

rmine P.T.O. .

A = P.T.0. height at tractor
B = P.1.0. height at blower
C-A-8

L = Cross center distance in working position

R iy

Estimated life in hours

D)
2)
3
4)
3

450 hours
195 hours
Q0 hours
40 hours
20 hours

Lower biower on ground.
Take measures A, B & L

Subtract Bof A (A-8=0C)
Divide LbyC (L+C=F)
Compare F Foctor in tabie

below to find PT.O, angle
(interpoiate, if necessary).

F_FACTOR ANGLE
3 10
3.75 15
2.5 20
AL 25"
1.75 30

11



Previous exompiles ciearly demonstrale that universal joint angle s directly related with
life of P.1.O.. In order to reduce angle, it Is necessary fo increase the distance between
snowblower ond fractor,

TOO _LARGE ANGLES AT P.T.0. JOINTS REASONABLE ANCLES AT P.T.C. JOINTS
TO AVOID CCEPTABLE

Ifitis impossible fo increcse the disfance between snowblower and tractor, in order o
maintain o reasonable angle of P.1.0., it is recommended to use alarger size of P.T.0. thor
s g greafer capocity PT.O. (Diease refer fo your dealer for more daraiis).

For snowblowers of 100 H.P., an cdditional gecrbeyx s olso avaliotle that con be
mounted on exising snowblower gearbox, which increases the inpu! shaft height, reducing
angle af P.T.0, joints. This gearbox olso has an input speed of 1000 R.P.M.. which greatly
increases P.1.O. capacity.

R

NON-EQUAL ANGLES AT P.T.C. JOINTS EQUAL ANCLES AT P.T.Q. JOINTS
10 _AVOID RECOMMENDED

Angles at each end of P.1.O.

A popular habit is fo change snowblowaer angle in order to obfain a better scraping
effact. This pracfice can become hanniul fo the P.T.0. angle al each end being unequal.
There will be a fan speed variaficnh as well as a drastic Increase of ioad on cross and
bearings. Toavoid, itis recommended 1o keep fractor P.T.C. shaft and snowblower input
shaft always parailel,

12



Snowblower
Size

48”, 54” & 60”
667, 727 & 78”
84>

96”

1027

108~

Chain
#50 — 48” long
#60 -61” long

#60 -71” long (S)
#60-84” long (D)
#60H -71” long (S)
#60H -84” long (D)

#80 -83” long (S)

#80H -111” long

Idler

S150B17 x 5/8”

S160B15 x 5/8”

S160B15 x 5/8”

S160B15 x 5/8”

S180A11H x 3/4”

S180A11H x %~

Sprockets

50A36 x 1~

60A38 1-3/8
with 4 holes
60A38 1-3/8
With 4 holes
60A38 1-3/8
with 4 holes
80A32 x 1-3/8
With 4 holes
80A32 x 1-3/8
with 4 holes

Bearing/Flangettes

(3) — 17 UC bearing with grease fitting &
flangettes

(1) 1-1/4” bearing & flangettes (2) 1-3/8” 4 bolt
flange

(1) 1-1/4” bearing & flangettes (2) 1-3/8” 4 bolt
flange (4 for (D) double auger)

(1) 1-1/4” bearing & flangettes (2) 1-3/8” 4 bolt
flange (4 for (D) double auger)

(1) 1-3/4” bearing & flangettes (2) 1-3/8” 4 bolt
flange (4 for (D) double auger)

(1) 1-3/4” bearing & flangettes (2) 1-3/8” 4 bolt
flange (4 for (D) double auger)

13



Snowblower Size:

48", 54” & 60"
66”7, 72" & 78"
84"

96"

102" & 108”
108” (1000 rpm)

Gear Box

L25A
T281A
T27D
T27D
T279A
Chain box
1000 rpm

PTO

T-20-056
T-40-056
T-50-071

T60

T80

High horse power
540rpm uses V80
PTO

Spline Coupler
(sleeve)
052.030

0.267.7102 1-1/4”
0.267.7102 1-1/4”
0.267.7102 1-1/4”
0.279.700HT 1-3/4”
0.279.700HT 1-3/4”

Shear Pin Sprocket
(shear coupler unit)
50SB12H x 1” 50

60SB12H 1-/4”
60SB12H 1/4"
60SB12H 1/4”
80SB14H 1-3/4”
80SB14H 1-3/4”

14



Snowblower Size

48", 54” & 60LS

66", 72" & 78”

84”

96”

102” & 108”

Outer PTO

Tube
4mm X 29mm #2
AP29.3

4.5mm x 36mm
#4 AP36.4

4mm X 45mm #5
& 6 AP45.4

4mm X 45mm #5
& 6 AP45.4

4mm X 54mm #8
AP54.4

Inner PTO

Tube
3.2mm x
36mm #2
AP36.3

3.4mm X
43.5mm X #3
& 4 AP43.3

3mm X
51.6mm #6
AP52.3

3mm X
51.6mm #6
AP52.3

4mm X 63mm

#8 & 9 AP63.4

Shear Pins

PTO 6mm x
40mm (1/4” x
1-1/2”) Auger:
Yax 17

PTO 8mm x
50mm (5/16 x
2) Auger: Y2 x
1-1/2

PTO 10mm x
55mm (3/8 x
2”) Auger:
5/16 x 1-1/2”
PTO 10mm x
60mm #6
Auger: 5/16 x
1-1/2”

PTO 12mm x
65mm (1/2” x
2-1/2) Auger:
5/16 x 1-1/2

Oil Seals

25x47 x7

35x52x7

35x72x10
40x 80 x 12

35x72x10
40x80x 12

50x72x8
52 x85x 10
45X 72X 8

Metric Cross Kit

23.8x61.2
AP2.20

27 x 70mm AP
3.11

30.2 x 80mm
AP5.00

30.2 X 9.2mm
AP6.22

35 x 107mm
AP8.24 27 x
74.6mm AP 4.21

15



SMYTH 48" ,54" & 60" LS SNOWBLOWER

16



CoNOGORODNE

SMYTH 48", 54”7, & 60LS SNOWBLOWER

fan

hood ( w. grease fitting)
hood turner

hitch pin

gearbox L25A

spline coupler

cross shaft

shear coupler (w. grease fitting)
spacer

flangette

bearing

flangette

bolts

5/8”"x 3 12" bholt

5/8” flat washers
#5017 idler sprocket
5/8” machinery bushing, nut and lockwasher
bolts

flangette

bearing

flangette

50A36 sprocket

auger

17



SMYTH 66”, 72” & 78” SNOWBLOWER

18



CoNOGORWDNE

SMYTH 66”, 72” & 78” SNOWBLOWER

hitch pin

gearbox T281

spline coupler

cross shaft

shear coupler (w. grease fitting)

spacer

flangette 207

bearing UC 207-20

flangette 207 (greaseable) (w. grease fitting)
carriage bolts 3/8”x1”

5/8” machinery bushing, nut and lockwasher
#6015 idler sprocket

5/8” flat washers

5/8”"x3 v2” holt

1."x 1 32” bolts

bearing UCF 207-22 ( w. grease fitting)
12"x1 32" bolt

60A38 sprocket

16” auger

fan

hood (w. grease fitting located at base of hood)
hood turner- crank

19



SMYTH 84”7, 96”, 102” & 108” SNOWBLOWER

20



SMYTH 84”, 96”7, 102” & 108” SNOWBLOWER

No. | 7’ - B '8y |9
1. [ 10"x30" fan 10"x30" fan 12"x30" fan 12"x36" fan
2. |13/8™-4bolt 13/8™4 bolt 13/8"4bolt | 13/8"4 bolt
flange flange flange | flange
UCF 207 106 UCF 207 106 UCF 207 106 UCF 207 106
auger bearing auger bearing auger bearing auger bearing
3. [11/8"x5" 11/8"x5" 11/8"x6 ¥a" - 11/8"x6 %"
Cat Il hitch pin Cat Il hitch pin Cat Il hitch pin Cat Il hitch pin
4. | T-27D gearbox T-27D gearbox T-279A gearbox  T-279A gearbox
5.  1%°x19splined |1%"x19splined 1% "x20 splined 1 34"x20 splined
coupler coupler coupler coupler
6. 1%"crx31%” | 1%erx 37 %" "13%4"crx40” 1 %"crx 43"
cross shaft cross shaft cross shaft cross shaft
7. | 60SB12H 114" 60SB12H 1 ¥4" 80SB14H1 34" 80SB14H 1 %"
shear pin shear pin sprocket shear pin sprocket  shear pin sprocket
sprocket coupler coupler coupler
coupler
8. | (1)5/16"x 1 %" {1) 5/16"x1%"  (2)5/16"x1 32" (2) 5/16"x1 %"
shear pins shear pins shear pins shear pins
9. (2)207 (2)207 (2) 209 (2)209
flangettes flangettes flangettes flangettes
10. UC 1% 207 UC 1 %" 207 UC 124" 209 UC 13" 209
bearing bearing bearing bearing
11. (3)3/8"x1” (3)3/8"x1" (4)1/2"x1 12" (4)1/2"x1 3"
carriage bolts carriage bolts carriage bolts carriage bolts
12, 5}’5")&3 1" 5/8"x3 12" a"x4" 3"x4”
idler bolt idler bolt idler bolt idler bolt
13. Spacer washers | Spacer washers | Spacer washers  Spacer washers
14. S160B15 idler S160B15 idler S180A11H idler S180A11H idler
sprocket sprocket sprocket sprocket
115, (4)%e"x1 %" (4)32"x 132" (4) %2"x 1 34" (4)¥2"x 1 34"
bearing bolts bearing bolts bearing bolts | bearing bolts
16. 13/8"-4 bolt 1 3/8"-4 bolt 13/8"-4bpbolt | 13/8"4bolt
flange flange flange flange
UCF 207 106 UCF 207 106 UCF 207 106 UCF 207 106
auger bearing auger bearing auger bearing auger hearing
17. | 60A38 auger 60A38 auger 80A32 auger 80A32 auger
sprocket sprocket sprocket sprocket
18. | Single-20"x84" Single-20"x96" Single-20"x102" | Single-20"x108"
auger auger auger auger
Double-16"x84" Double-16"x96" Double- Double-
augers augers 16"x102" 20"x108"
augers augers

21



©CeNOOAWN =

66” Pull Type Snowblower Replacement Parts

8” x 24” Fan

T281A Gear Box

61” of #60 Auger Drive Chain

S160B15 x 5/8”Idler Sprocket

#60A38 x 1-3/8” Auger Sprocket

#60SB12H 1-1/4” Shear Sprocket

(2) UC207-22 -1-3/8” 4 Bolt Flange Auger Bearings

(8) 2 x 1-3/4” Gr.5 Bolts, Nuts & Lock Washers (For Auger Bearings)
UC207-22-1-1/4” Cross Shaft Bearing

90” of 3/16” Cable (2) Cable Clamps (On D-Ring Turner)
T40 PTO

67” of 3/8 x 4 flat bar (for cutting edge)

(2) 7/8 x 5 Cat. 1 Hitch Pins

Yax 1-1/2 bolt Grade 2 or 5 (Shear Bolts for Auger)

PTO Shear Pins (8mm x 50) Grade 8.8

Oil Seals (35x52 x 7)

1-1/4” 19 Spline Coupler

22



CoNOOR®N=

78” Pull Type Snowblower Replacement Parts

8” x 24” Fan

T281A Gear Box

61” of #60 Auger Drive Chain

S160B15 x 5/8”Idler Sprocket

#60A38 x 1-3/8” Auger Sprocket

#60SB12H 1-1/4” Shear Sprocket

(2) UC207-22 -1-3/8” 4 Bolt Flange Auger Bearings

(8) 2 x 1-3/4” Gr.5 Bolts, Nuts & Lock Washers (For Auger Bearings)
UC207-22-1-1/4” Cross Shaft Bearing

90” of 3/16” Cable (2) Cable Clamps (On D-Ring Turner)
T40 PTO

79” of 3/8 x 4 flat bar (for cutting edge)

(2) 7/8 x 5 Cat. 1 Hitch Pins

Yax 1-1/2 bolt Grade 2 or 5 (Shear Bolts for Auger)

PTO Shear Pins (8mm x 50) Grade 8.8

Oil Seals (35x 52 x 7)

1-1/4” 19 Spline Coupler

23



©CeNOOAWN =

90” Pull Type Snowblower Replacement Parts

10” x 30” Fan

T27D Gear Box

71” of #60 Auger Drive Chain

S16015 x 5/8” Idler Sprocket

#60A38 x 1-3/8” Auger Sprocket

#60SB12H 1-1/4” Shear Sprocket

(2) UC207-22 -1-3/8” 4 Bolt Flange Auger Bearings

(8) Y2 x 1-3/4” Gr.5 Bolts, Nuts & Lock Washers (for auger bearings)
UC 207-22 -1-1/4” Cross Shaft Bearing

112” of 1/4” Cable (2) Y4” Cable Clamps (On D-Ring Turner)
T50 PTO

91” of 1/2 x 4 flat bar (for cutting edge)

(2) 1-1/8 x 5-7/8” Cat. 2 Hitch Pins

Auger Shear Bolt (5/16 x 1-1/2 bolt) Grade 2 or 5

PTO Shear Bolt (10mm x 55) Grade 8.8

Oil Seals (35x 72 x 10)

1-1/4” 19 Spline Coupler

24



P

A1

1 |SWP-0003 IDLERE SPEOCEET
2 ISWP-0013 SHEAR SPEOCEET
3 S5-6022-0001 RS A
4 |SWP-0014 DIVIDER

5 SWP0079 FRASEET
& |SWP-0015 MOTOR

7 SWEGO17 SRR
e LA HERACKET
2 |SWP-0030 MOTOR

[WIl S 0003 IDILERE SPEOQCEETS
1 [SWP-0034 SPROCKET
R CrRREE
20 [SWP-0027 SPROCKET
21 [#40 double roller chain . ———
22 |SWP-0040 SPROCEKET

PARTE

(=)

SHYTH WEH DING & MAGHINF
SHOPLTD. =1518528 7717

&0-5H-5MYTH HYDRAULIC SNOWBLOWER

SR 1 OF 5

25



PART # | |

13, SWP-0039 FAN |

14| SWP-0035 |SPROCKET

15| SB-60-0003 | AUGER

1 AUGER

GRADER
17| swp-0038 | FAs

] CUTTING
8 SWP-0036 EDGE

19 #60 ROLLER
CHAIN

20
21|
22|

e SHITR WHENE 8 BACKHE
) SHOPLIB. wr519-5087212

T R e 60-SH SMYTH HYDRAULIC SNOWBLOWER ™

[ssuaces




23

SWP-0010

T2 VOLT ORBITAL

24

SWP-0042

ACTUAT
|VAY(O)A ] ACT%%TQE

e

SHYTH WELIINE & MACRNE
SHEFITR. wrawsnenn

QTY, PART2

SMYTH HYDRAULIC SNOWBLOWERS

.

T icer

27



TOP VIEW

SHYTH WEH DING & MAGHINF
SHOPLTD. =1518528 7717

Qw‘

PARTE SWP-0016

VALVE BLOCK COMPLETE

[T 10F S

28



PRESSURE FROM SKI

o

D STEER

I rald SMW-0016

VALVE BLOCK COMPLETE

| (I3

| BTN I

[aenicez

29



SWP-0030

T~—__SB-HT-0002

SWP-0034

SWP-0003

SHITR WELBING & RAENINE
SROPITR. sror050872102

ary|

FARTE
soakins | i

ORBITAL HOOD TURNER "
| ZETREN

30



Manual Rotator Assembly

Place the crank assembly into the tube receiver on top of the fan housing and
tighten the set bolt.

Standing on the hitch side of the snowblower, facing the auger, turn the hood
opening to the 9:00 position.

Take one end of the cable and slide it through the cable clamp welded at the base
of the hood opening, and into the cable clamp welded at the upper end of the
crank assembly, then tighten both clamps.

Turn the crank in a clockwise rotation until the opening of the hood reaches the
3:00 position.

Put the remaining length of the cable through the cable clamp located at the
lower end of the crank assembly and tighten.

31



Hydraulic Rotator Assembly

With the hydraulic hood turner assembly firmly bolted in place, route the cable

around the hood and attach each end of the cable to the corners of the “D” ring as
shown.

With the hood opening pointing directly over the auger, position the tubing in the
“D” ring so it points at the center of the hood base, then tighten all clamps.

32



PTO GREASE FITTINGS

**Stop the tractor engine and lubricate the suggested points at the
recommended intervals. Grease after periods of inactivity.

16 hours

33



TROUBLESHOOTING

Item Avoidable Possible Causes Corrective Actions
Damages
QUICK- -quick -quick-disconnect | -clean, oil and follow
DISCONNECT disconnect pin pin service instructions
YOKE tight or dirty (insufficient
completely maintenance)
seized
-quick- -quick-disconnect | -replace quick-
disconnect pin pin disconnect pin
damaged defective(forced
(broken or bent) | engagement,
incorrect
handling)

-quick-
disconnect pin
damaged in the
locking

portion

-excessive shaft
length

-shorten shaft length(cut both
telescopic tubes as well as shields
and remove burrs)

-axial loads too
high

-replace disconnect pin

-clean and grease telescopic tubes,
and replace both tubes, if necessary

-replace quick-disconnect pin

**NOTE- Quick-disconnect pins must be cleaned and greased every 16 working hours

YOKE

-yoke ears deformation

-excessive shaft length

-shorten shaft length(cut
both telescopic tubes as
well as shields and remove
burrs)

-replace defective yokes

-axial loads too high

-clean and grease
telescopic tubes, and
replace both tubes, if
necessary

-replace defective yokes

and torque

-excessive working angle

-verify compatibility
between shaft & working
conditions(torque vs.
angle)

-disengage tractor PTO
during cornering or when
lifting or lowering the
implement

-change to a larger PTO
size

-replace defective yokes

-yoke ears distorted

-overload caused by high
starting and peak torques

-engage PTO more
carefully

-use appropriate safety
device

-replace defective yokes

34




-yoke ears worn or
pounded

-excessive working angle

-avoid excessive working
angle

-disengage tractor PTO
during cornering

-replace defective yokes

CROSS KIT

-cross arms broken

-extreme torque peak or
shock load

-use appropriate safety
device

-change to a larger PTO
size

-axial loads too high

-shorten PTO shaft

-replace defective cross
bearings

-bearing caps turning in
their cross journal

-excessive continuous
torque and/or excessive
working angle

-verify compatibility
between shaft and
working conditions

-overheated bearing
caps

-inadequate greasing

-carefully follow greasing
instructions

-replace defective cross
bearings

-accelerated wear of
cross kit

-excessive continuous
torque and/or excessive
working angle

-verify compatibility
between shaft and
working conditions

-inadequate greasing

-carefully follow greasing
instructions

-replace defective cross
bearings

NOTE: CROSS

BEARINGS MUST BE GREASED EVERY 8 WORKING HOURS

TELESCOPIC
TUBE

-telescopic tubes
failure or twisting

-extreme torque peak or
shock load

-use appropriate safety
device

-change to a larger PTO
size

-short tube engagement

-replace the PTO drive
shaft with one having
adequate length

-replace defective tubes

-accelerated wear
telescopic tubes

-extreme load when sliding

-change to a PTO drive
shaft with rilsan coated
inner tube

-short tube engagement

-replace the PTO drive
shaft with one having
adequate length

-inadequate greasing

-carefully follow greasing
instructions

-contaminants(sand, etc.)

-replace defective tubes

NOTE: TELESCOPIC TUBES MUST BE CLEANED AND GREASED EVERY 1

6 WORKING HOURS

SHIELD

-excessive wear of
shield bearings

-insufficient lubrication

-follow lubrication
instructions

-incorrect chain mounting

-mount chain to allow
maximum angularity

-shield interfering with
implement

-avoid contact of the
shields with fixed parts of
the machine or tractor

-chain moving or failure

-shield interfering with
implement

-avoid contact of the
shields with fixed parts of
the machine or tractor

35




-incorrect chain mounting

-mount chain to allow
maximum angularity

-replace defective parts

-guard cone damaged

-guard cone in contact with
components on the tractor
and/or implement

-eliminate interference
between guard cones and
any part on the tractor
and/or implement

-replace damaged guard
cones

-guard tubes
damaged(deformed
and split at one end)

-guards in contact with
components on the tractor
and/or implement

-eliminate interference
between guard cones and
any part on the tractor
and/or implement

-replace damaged tubes

-guard tubes overlap too
short or no overlap at all
with extended PTO drive
shaft

-adjust guard tubes length
with longer tubes

NOTE: SHIELD BEARING MUST BE GREASED EVERY 8 WORKING HOURS

36




CoNOORWNED

500.

Drawg. Number
0.124.6005.00
8.5.1.00004
8.4.1.00015
0.100.7507.00
8.0.1.00598
8.7.3.00257
0.124.7103.00
0.100.7506.00
0.124.2429.00
0.124.2429.00
1.124.0302.00
1.124.303.00
8.1.2.00248
8.2.1.00382
0.124.6258.00
8.7.6.00191
0.278.7812.00

L-25A Gearbox

(for 48”, 54” & 60LS)

Description
Crown Wheel Z24 M3.25
Snap Ring 25 Uni7435
Parallel Key A 8x7x25
Shim 25.6x0.7
Bearing 6205
Oil Seal 25x47x7
Bearing
Shim 25.6x0.6
Shaft 1”
Plug 3/8” gas
Casing A
Casing A
Bolt M8x45 8,8
Hex Nut M8
Pinion Shaft Z16 M3.25
0-Ring OR-3062

Quantity

RROORRREBNNWNNRBNR

37



58
- —

254 Je.azs
a1

|

|
t"i o
il =
-
‘:I
<
| I
mi.’;‘;‘\ Yiew From P,
| ey |
(]
632 .
ASA '
Infat 15 Spline
|
'E [ ol
1] = e - e
!_ Ratia Faled inou Fated inpul powesr _Fla':?gr{:ﬁ;-_ Weign ) E‘;ricél:le::ng 0
I rem H? | ke e M kg Typa Quaanly Ky
] - 1,571 540 1 i 8 21 4,2 |SAE.90EP 0.4
— - - i — T
Bevel couplings Sy lindricad o liress i Bazrirgs
E = : yhmdrica Couplirgs _w-_“‘_!!l
% g E Taeth qumgar Moduia i% E Teath numbar Maduia ‘!! A [H205.5F
e | 5] 2 _ I 23 i B
o 110] 2z | Zz |zl om EIE| 5 Z2 Za ! za m B [F2955F
Oh Il B | 2 EREEEE | ¢ |6205
[ | | {
E :L.... | 1] | - | 1l —— E
Ll f—
E Lomosnents material i F
Casing Shatt Shatt ¥ | Bevelpear Spur gear gl
| SGALSE 2/  |[CAD.UNIST2 | IBCrMi4 | BCrNig :
Lt p0 Eos UNI 5331 | UMis3y ] e P

38



CoNOORWNETD

WWOWNNNNNNNNNNRRRRRRBRBRRR
PROORONOUAWNROOINOORWNRO

o
o

Drawg. Number
166.026.004
141.022.010
190.000.024
151.012.005
180.012.130
151.012.003
190.000.012
190.000.216
152.120.289
153.120.181
190.000.011
151.012.002
151.012.304
190.000.020
165.000.509
143.220.001
121.022.526.10
121.022.570.10
123.220.647.10
123.220.343.10
180.012.007
180.012.013
190.000.215
156.111.143
157.111.241
190.000.019
180.012.012
180.012.006
142.221.134
142.221.231
180.016.025
142.220.252

T20 PTO
(for 48”, 54” & 60LS)

Description
Push pin set 13/8”
Hub B02
Ball 7/32”
Yoke for B02
Cross journal set
Outer yoke
Roll pin for outer tube
“DANGER?” Label for outer tube
Outer tube
Inner tube
Roll pin for inner tube
Inner yoke
Special yoke
Grease nipple M8x1
Bolt M6x40 cl.8.8 & nut
Complete shear bolt B02
U joint for outer tube
U joint for inner tube
Half female shaft
Half male shaft

Quantity

5

RRRRRORRRBRRRBRRBNRNRER

Guard retaining collar for outer tube 1

Cone for outer tube

“DANGER” Label for outer shield tube

Outer shield

Inner shield

Bolt

Cone for inner tube

Guard retaining collar for inner tube

Half female shield

Half male shield
Safety chains
Complete shield type P

RNRRRRORRRR

39



Code 07.23102110

Description T200560PB02530

L mn 737-290%5" L max. 1027-40433°
- — — R
L 9381 M S60-22047" Max, BS0-33464~ 80-3.150"
9-0748" = - _ | _20-0787"
() "
I e @B {]€
4 ]
(P) (P)
CetP e
Wmm@ SERIES X 13/8" Z6 DIN 9611 B 90 daNm
T 26 | / F /
Ref code: E 435-17.126" R /
Apply “ADMA” label In two _ 450-17.716" N /
languages code: 90000225 | P 370-14567" Date: 05-04-94

40



Pos
1
2.
3.
4

5

6

7

8

9.

10.
11.
12.
13.
14.
15.

Drawg. Number
1.281.0300.00
0.281.2207.00
0.259.7500.00
8.0.1.00025
8.4.1.00057
0.281.6200.00
8.7.3.00028
0.259.6000.00
0.259.7505.00
8.5.1.00005
0.259.7506.00
8.7.6.00191
0.281.7100.00
8.1.2.01174
8.2.1.00382

T-281A Gearbox
(for 60”,72” & 78”)

Description

Casing

Shaft 1 14”

Shim 48.0

Bearing 6207

Parallel Key A 10x8x30
Pinion shaft Z13 M5
Oil Seal 35x52x7
Crown wheel Z19 M5
Shim 35.3x0.5

Snap ring 35 Uni7435
Shim 35.3x0.6

0-Ring OR-3062

Plug

Bolt M8x55 8,8
HexnutM8 8

Quantity

WORRRNNRPRWRBRRARREN

41



Ash, 16)32
19 Spline

Crowned spline

(2.28)

[ ‘E :
iE
= _
| & =0 W5.320 Correspending fo SAES0EF
r — = — .
| : Ratio Falez input Ralac g power | Fated cutput | Waight Luorican |
| | tange [ Greasa )
| i r.p.m, HP i ki da Mm Kg Typa Querdity kg |
. 1,46:) 540 | 20 | 147 37 7 |s0wam| =
: - T - - - =
= Bevel couplings Cylingrical coustings !r Bearings
== - M |
E % § Tert1 number Maduie | .-g .;E Testh rumber Moula '|._.6._ 6207
r:-l_."J‘: Jf:— Z £1 Fa Td a | % i T 2s Za I Te i I B ﬁu?ﬂ'? .
z A 13 E ' c| s207 |
S ;
'- : ! o| g207 |
5| | | | | |
D — - —-- . - I 1 ——— — - E _I
i
] Coamponerds matarial F |
 Casirg Shatt ¥ Shatt £ Bews O2ar " Bpur gear G 1
| ||SGRLSE 2/GD AIST aist !
i SO7E [(ansy | p1oany AIS] 35 H :

42



CRNOORWNET

o
e

Drawg. Number
166.026.009
141.024.271
180.014.130
151.014.006
190.000.014
190.000.216
152.140.280
153.140.188
190.000.012
151.014.007
151.014.012
190.000.020
190.000.022
141.024.270
165.000.505
165.000.525
143.240.008
121.024.609.10
121.024.610.10
123.240.673.10
123.240.386.10
180.013.012
180.013.016
190.000.019
190.000.215
156.141.554
157.141.279
180.013.015
180.013.011
142.241.153
142.241.253
180.016.025
142.240.293

T40 PTO
(for 60", 72" & 78")

Description Quantity

Push pin set 1 3/8” old type

Push pin yoke 112 old type

Cross journal set

Outer yoke

Roll pin for outer tube

“DANGER” Label for outer tube
Outer tube

Inner tube

Roll pin for inner tube

Inner yoke

Yoke for BO2

Grease nipple M8x1

Ball ¥4”

Hub B02 with interfering clamp bolt
Bolt M8x50 cl.8.8 & nut

Bolt M12x1,25x70 cl.8.8 & nut
Complete shear bolt BO2

U joint for outer tube

U joint for inner tube

Half female shaft with shielding
Half male shaft with shielding
Guard retaining collar for outer tube
Cone for outer tube

Bolt

“DANGER” Label for outer shield tube
Outer shield

Inner shield

Cone for inner tube

Guard retaining collar for inner tube
Half female shield

Half male shield

Safety chains

Complete shield type P

RPNRRPRRRRPRRRBPROBPRRRPRRRRBRRNORNRBRBRRBRRRERNRR

43



44

“ MNW_ Code 0743104710 Description  T400560P112B02
._ L min. 785-30905 L max. 1035-40.748"
- : o
r. 107-4212" Min. 560-22047° Max 810-31890° 18-4645" |
m - 19-0.748"
..... R
oy
............... | %@ v

SERES | X 13/8” 26 DN 9611 |B 170 daNm
% m@ T40 Y 13/8” 76 ON 9611 |F /
mmq.ﬁoam E 415-16.338" R /
Apply “ADMA” Label In two | 430-16.530" N /
languages code $0.000.225 p 345-13582"




N RWNMNPETD

o
o

Drawg. Number
0.267.0301.00
8.0.9.00024
8.5.2.00030
8.7.1.00748
0.110.7500.00
0.267.5000.00
8.5.1.00029
8.0.9.00026
0.267.7100.00
0.259.7500.00
8.7.1.00152
0.267.2000.00
8.5.1.00005
8.0.1.00025
8.5.2.00131
0.244.7500.00
0.267.4218.00
0.132.5002.00
8.6.5.00006
8.1.1.01031
0.267.1300.00
8.6.7.00161
0.124.7101.00
0.278.7813.00
0.278.7819.00
8.6.0.01684

I
|
i I
Ly

T-27D Gearbox

(for 84”, & 96”)
Description
Casing
Bearing 30208
Snap ring 80 Uni7437
Double lip seal 40x8x12
Shim 79,7
Gear Z18 M6.15
Snap ring 40 Uni7435
Bearing 30207
Spacer
Shim 48.0
Double lip seal 35x72x10
Shaft 16/32” 219
Snap ring 35 Uni7435
Bearing 6207
Snap ring 72 Uni7437
Shim 51.5
Shaft
Gear Z18 M6.15
Plug 3/8” gas
Bolt M10x14 8,8
Cover
Oil filler plug 3/8G
Plate

Quantity

1
2
2
2
1
1
1
1
1
2
1
1
1
1
1
1
1
1
2
4
1
1
1
1
1
1

45



Qil Filler plug

186 (7,323)

2 1/8%)
—

55,5 16,122) 218 (8,587"
- 107 101
0il leyel plu ‘ ! ek
hn 0il_drain plug [.1.2 LR -

B5

o
ol
=
=
e
© |
(a7 [
n E s d
View from R., n
e e 2 " i
@l = g’i
Al Y —
ITal @ —
! I
N 1.
'u"-'l-‘afﬁ —1 "193&'. 0I3?35‘r— .:]'3?'56"'
- - 4,03 il § =
- Bilooes T T R
| o [F 1a TE H| 195pkne -
a0 ’Th' [ - _ :'!-DDP.E.
KK | V ipu o
,E? = Sec. pp
| Halin Rated input HAabag inpul posser _P_al;?-;r:ﬂ-:n,r Weght il ;:_h_r”:-;:lsne C
P ! el rnpm HF LAl da Mm Ko Type Cuantily Ko
11 540 55 10,5 £9 23 |SAE.9CEPI 1,2
l Bewei couplings Cylindrical couplings r Baarings
| 3 ; Teath number Madie % Elr Teelh rumber Miodule E A : IN20R
1 | i3 2|z S E—
E;L: E w L1 Zz £1 Zd M ZI:II @ | 1 7z 73 T m B | 30208
il I - AL PBA5 1 | c | 30207
— ] | 1
o ! 0 | 6207
@ L 1 = E
|'E [ Components materinl F
L Caging ghatt ¥ | mhay ¥ Heve gear ~ Sour_gear G
[|Ge2s 16 Grike g 20Mn CT5 |20CrHi 4
L LU 5007 UN[ 5331 . H

46



Pos.

eNoaRODME

Drawg. Number
166.026.009
141.025.230
180.015.130
151.015.011
190.000.015
190.000.216
152.150.209
153.150.109
190.000.014
151.015.012
151.015.024
190.000.020
190.000.022
141.025.260
165.000.511
165.000.525
143.250.016
121.025.582.10
121.025.583.10
123.250.674.10
123.250.359.10
180.015.009
180.016.023
190.000.019
190.000.215
156.151.109
157.151.209
180.016.022
180.015.008
142.251.151
142.251.248
180.016.025
142.250.285

T50 PTO
(for 84” & 90”)
Description
Push pin set 1 3/8” old type
Push pin yoke 112 old type
Cross journal set
Outer yoke
Roll pin for outer tube
“DANGER” Label for outer tube
Outer tube
Inner tube
Roll pin for inner tube
Inner yoke
Yoke for B02
Grease nipple M8x1
Ball ¥4”
Hub B02 with interfering clamp bolt
Bolt M10x55 cl.8.8 & nut
Bolt M12x1,25x70 cl.8.8 & nut
Complete shear bolt B02
U joint for outer tube
U joint for inner tube
Half female shaft with shielding
Half male shaft with shielding
Guard retaining collar for outer tube
Cone for outer tube
Bolt
“DANGER” Label for outer shield tube
Outer shield
Inner shield
Cone for inner tube
Guard retaining collar for inner tube
Half female shield
Half male shield
Safety chains
Complete shield type P

Quantity

PRNRRRRBRBRRRBRORRBRRRBRRERNORNRRRBRRBRRBRRRBRRNRR

47



~760'6L-58% d 52200006 3p02 zaﬂw.d
7 v ~ES77CIE _ o] U] B8] YWY, _ ¥
7 Y 7022095 3 3073y
7 3 wsenosz.8eL | A| 0§l @M Wm
WNep 0L g| 96 NIQ 9Z .8/E | X | S3H3S
ias adA) pio axok ud-ysnd
iz
==
.H.m”m_ .
;ﬁ—.“l
HLee | 06
TR BV9-T50, XN 26 L2-0h, U AT
- — : —— ]
NE0S-6LT Xou ] 6B99E-LE6 WU T

Z08ZLd0LLO0SL  UOWONISBQ  OLLEQLESLO 38p0)

48



NP ONMNPETD

MNNNNN
RUNRSbhNbarblRE

500
500
500

=]
@

Drawg. Number
0.279.0300.00
8.5.1.00533
8.1.1.00501
0.712.7500.00
8.4.1.00978
0.279.3010.00
8.7.1.01097
8.0.9.00469
0.279.1300.00
0.279.6000.00
0.248.7200.00
0.279.5000.00
8.0.9.00125
0.279.2000.00
0.279.1301.00
8.0.9.00143
8.7.3.01096
0.252.7500.00
8.3.8.00065
8.2.5.00064
0.252.7525.00
8.7.1.00981
8.6.6.0021
0.244.7510.00
0.124.7101.00
0.278.7813.00
0.278.7835.00

T-279A Gearbox
(for 102” & 108”)
Description
Casing T4
Snap ring 50 Uni7435
Bolt M10x22 8,8
Shim 70.3
Parallel key B 14x9x40
Shaft
Oil seal 50x72x8
Bearing 30210
Cover
Gear 221 M7,14
Gasket
Gear 221 M7,14
Bearing 32209
Shaft 134" Z20
Extension AC
Bearing 30209
Oil seal 52x85x10
Shim 65.3

Spring washer x1, 25C40BON

Locknut M40x1,5 H9
Shim 45.3x2.5

Double lip seal 45x72x8
Plug 3/8” Gas

Shim 40.3x1.0

Plate

Quantity

RNRRARRBRRRBRNRNRRBRNRBRRRBRRRNRRBRR

(-]




Oil piu il plu Oil plug
1937 (7,625 282 (11" ~ 2p8 (8,1897) ﬂiHPU?
= —_— -_Tl
22 22 158 124 ! 124 843,30
| 148,65(5,852) 127 (5" 67 |(2063%(%
I : 1 ! - jﬂ 1.5%
R . -
rd — i _@ T
e [...... ' F E | |
A N e —®‘| N s
mg | T 1 | )| Ly I oyl
=] H I I
?“ulg | R R | ﬁ\' [
- :;5 = — ‘—"'I b £ - -
= || | !
(=3 . { -'r';:.
i PSR- E— - gR
' - | dHales MBS, " |E E
| B Holes 5/8 ! ®o8 =T
i TTUNE -2
. A @ r ™ o
View From QLT G'_D : o
N o
NN 4N * .J
| | ’l 1 I 'th oy
4 Holes ME . *
598 1 |
20 Spire
Sy . |
4365 1‘?18}ﬂ crowned spline |
Irgat :
.__“—/
jg. 2k 1
@E ! | SectinR-R
Ratin F.?amﬂ iript] Pladed |l scmer '!H”?S:ﬂaml Warighl = E;-z'lirrl;ﬂt 5
i SR B— 1 HP e | daMm [ Tyoa [ Cuantityws
101 540 wo | 735 | 126 a7 | SRESOEP| ag
BEavel couplings Cylindricaf couplings : Bearirgs ! |
I EIE Tewth aumk Moz | | E rosth | | & |
5 E &; weth number E:E rambar I Magula i |
w2 #E] 4 zz Zz T m @] 4 Iz Za 24 m li 3':'?':' |
Q |21 21 714 i ] 32208 |
il | o | 3pz0%
-c_ | | 1 | E
(=4}
| Comparens material | F
Easing | Shar X Shati £ | Seval zaur Spur_gear o
S %3y | 2Mnces | Cadbon | 16CeNi4 UN 5331

50



eNoRWONMPTD

o
e

Drawg. Number
166.026.009
141.028.161
180.018.130
151.018.133
190.000.243
190.000.216
180.019.114
152.198.117
159.190.025
190.000.271
151.018.134
151.018.023
190.000.021
190.000.023
141.028.162
166.000.542
165.000.539
165.000.584
143.280.016

121.028.637.10
121.028.636.10
123.280.680.10
123.280.371.10

180.019.121
180.019.123
190.000.019
190.000.215
156.198.117
157.198.117
180.019.124
180.019.122
142.281.146
142.281.255
180.016.025

142.286.016

T80 PTO

(for 102” & 108”)
Description
Push pin set 1 3/8” old type
Push pin yoke 112 old type
Cross journal set
Outer yoke
Roll pin for outer tube
“DANGER” Label for outer tube
Shield support
Outer tube
Hardened inner tube
Roll pin for inner tube
Inner yoke
Yoke for BO5
Grease nipple M10x1
Ball 5/16”
Hub BO5 with interfering clamp bolt
Grease nipple kit
Bolt M12x65 ¢l.10.9 & nut
Bolt M12x1,25x90 cl.8.8 & nut
Complete shear bolt BO5
U joint for outer tube
U joint for inner tube
Half female shaft with shielding
Half male shaft with shielding
Guard retaining collar for outer tube
Cone for outer tube
Bolt
“DANGER” Label for outer shield tube
Outer shield
Inner shield
Cone for inner tube
Guard retaining collar for inner tube
Half female shield
Half male shield
Safety chains

Complete shield type P

Quantity

»

RNPPPRPPRORPRRPPRPRPEPENORPRNRPRRPREPRPRPRRRPRRENRN

51



52

Code 0783112410  Description  T800660P112B05
ﬁh.ﬂm, u L min. 930-366%" L max. 1182-46535"

ol —_————— = I ey i

Max. 912-35905" 146-5.748° =
- a.”.m kot 0.@8! s NNIOQ&!
(D 1~ @

EA

X i N 10 s e

Tl

/" Bolt M12x65 cl109

19-0.748"

3

(P) (P)
= | FeS2 heat treated HRC 56-60
(Y= = ) s
Tube greaser points pasition Ly b,
® Up to date drawing 05-09-94 9 Greaser point In closed postion  Interfering clamp bolt yoke I.1
® Up to date drawing 09-16-93 2 Greaser poht b inch, 452787 =
SERIES | X 13/8” Z6 DN 9611 |B 435 daNm ®
%m@ T80 Y 13/4* 720 DN 9611 |F /
Apply “ADMA* label In twa | 485-19.094" N /
languages code 50000225 P 395-15.551




Instruction for snowblowers
Chain box maintenance

** This chain box has double functions.

1. Reduce angles at both ends of PTO in working position by
increasing the input shaft height of 8”

2. Increase PTO capacity by increasing speed from 540 RPM to
1000 RPM.

In order to obtain a longer life expectancy of this chain box
which is constantly submitted to high shock loads, a
minimum care is essential.

PTO shear bolt

Because the PTO is running at 2000 RPM instead of 540
RPM, the shear bolt value must be changed. In fact, on a
PTO size 80, the shear bolt is 12mm, grade 8 (10.9) for
540 RPM. Thus, it has to be changed to a shear bolt
7/16” dia. Grade 2 (6.6) for 1000 RPM.

IMPORTANT: The shear bolt cannot protect against all

1.

possible overloads. Unfortunately,
snowblowers will be faced with forgotten or
hidden objects under snow, such as : chain,
tires, stones, pleces of wood, etc...Insplte of
all our efforts, machines are not built to resist
all those condltions.

Adjustment of the chain’s tension

After 10 working hours, the chain’s adjustment must be
checked. In order to do so, verify the backlash between
the input and the output shaft by turning the input shaft in
both directions while the output shaft remains still. If
there is a play of 10 and 15, the chain must then be
readjusted as follows:

Remove PTO from the chain box.

53



NOTE:

IMPORTANT

Unscrew the 13 bolts 5/16” dia. From covers around
the input shaft on both sides of the chain box ( 6 bolts
on each side).

Input shaft covers are eccentric with outside of covers.
Therefore by turning input shaft cover, center to center
distance of shafts will be changed and thus, this will
adjust the chains tension.

With a hammer and screw-driver or a chisel, gently turn
both covers in the same direction until the nest hole of
the cover is in line with the threaded hole of the chain
box.

Make sure that the covers are turned in the same
direction and by the same number of holes. Otherwise,
both shafts will not be parallel and serious damages
might arise,

Verify the backlash between both shafts, as described
in point B. If the difference is too high, repeat the
operation explained in point 3. If the backlash is
correct, reinstall the bolts and the PTO.

Verify the backlash every 100 working hours.

C. After 25 working hours, it is recommended to drain the
oil out of the chain box and fill it in with 2.6 litres of SAE
80W90 oil. Moreover, you will find, with the attached
drawing illustrating the different parts of this chain box.

***|t Is recommended to drain and change the oll every
working season.***

54



BooNoarwdhdP D

BRR
whpo

14.
15.
16.
17.
18.
19.
20.
21.
22,
23.
24,
25,

Chainbox Assembly for T27D
(7,8’ & 7 32’ Pull-type)

[T}
| N
| o
+H
L=}
@
ORLL AND TAP
5—13 UNC
4 HOLES
5
———-104
Description

Casing with plug

Bearing 6212

Seal Cover (47x7)

Sprocket 80-3A26

Chain 80-3x36” L

Bearing 6309

Input cover with hole

Sprocket 80-3A14

Input shaft 1 3/8”x6 spline(010.036)
Oil Seal (45x65x8) TC double lip
Bolt 5/16”-18 UNCx4 12"

Nut 5/16”-18UNC

Square Key 72"x2 12"

Spacer (2-2 3/8”7-0.568)

Input cover w/0 hole

0O-ring as-248 (National)

Square key 3/8"x2 12"

Output shaft 1 3/8”x6 spline(010.039)
Oil Seal (60x80x10)TC double lip
Casing w/o plug

Slotted spring pin 3/16”x3/4”
Bolt 5/16”7-18 UNC x3/4”

Air vent ¥2”-14 NPT

Sight glass 34”-14 NPT

Drain plug ¥2"-14 NPT

Materlal
Cast Iron
Standard
Standard
SAE 1045
Standard
Standard
Cast Iron
SAE 1045
SAE 1045
Standard
Standard
Standard
Standard
SAE 1010
Cast Iron
Standard
Standard
SAE 1045
Standard
Cast Iron
Standard
Standard
Standard
Standard
Standard

QT

i

I

2,
»
3

i

SECTION *A~A"

Quantity

RRREBNRBNRRBRNRNRBRRBRRRBRNRBRRNR

All dimensions in inches except dimensions inside () in millimetres

U U Vss
7 C
|

Drawling No.
B-3858-2

B-3859-1

B-3869-2
B-3860-1
B-3947-1

A-3862-2

B-4050-1

B-3948-1

B-4051-1

55



BoxeNoarwhbNPE D

NNNNNNRRBRRRBRBRRRR
ORWNPOOWONOOORWNRO

Chainbox Assembly for T-279A

(8 12°&9’)
Description Materlal
Casing with plug Cast Iron
Bearing 6212 Standard
Seal cover (47x7) Standard
Sprocket 80-3A26 SAE 1045
Chain 80-3x36” L Standard
Bearing 6309 Standard
Input cover with hole Cast Iron
Sprocket 80-3A14 SAE 1045
Input shaft 1 34”x20 spline (010.038) SAE 1045
Oil seal(45x65x8) TC double lip Standard
Bolt 5/16”7-18 UNC x 4 v2” Standard
Nut 5/16”7-18 UNC Standard
Square key ¥2”x2 12" Standard
Spacer (2-2 3/8”7-0.568) SAE 1010
Input cover w/o0 hole Cast Iron
0O-ring as-248 (National) Standard
Square key 5/8"x2 12" Standard
Output shaft 1 34”-20 spline (010.037) SAE 1045
Oil seal(60x80x10) TC double lip Standard
Casing w/o plug Cast Iron
Slotted spring pin 3/16”x3/4” Standard
Bolt 5/16”7-18 UNCx3/4” Standard
Air vent ¥2”7-14 NPT Standard
Sight glass 34”-14 NPT Standard
Drain plug ¥2”-14 NPT Standard

SECTION "A-A"

Quantity

RRREBNRBNRBNRNRRBRRRBRBRNBRRNR

Drawling No.
B-3858-2

B-3859-1

B-3869-2
B-3860-1
B-3861-1

A-3852-2

B-4050-1

B-3863-2

B-4051-1

56



